

43477
43478
41081



Original ROCO-Ersatzteile
Original Roco Replacement Parts

| Pos. Nr. | Art.-Nr. | Text | Preis-gruppe |
|----------|----------|--|--------------|
| 1 | 40243 | Standardkupplung (2 St.) Standard coupling (2 pcs.) | 99 |
| 2 | 85042 | Motor Motor | 99 |
| 3 | 85677 | Schraube M 2x14 Screw M 2x14 | 2 |
| 4 | 85678 | Schraube M 2x16 Screw M 2x16 | 2 |
| 5 | 85705 | Ansatzschraube M 1,4 Screw M 1,4 | 4 |
| 6 | 86200 | Bürstenfelder N Brush spring N | 4 |
| 7 | 86409 | Achszahnrad z 17; m 0,4 Gear T 17; m 0,4 | 2 |
| 8 | 86416 | Zahnrad z 14/19; m 0,4 Gear T 14/19; m 0,4 | 3 |
| 9 | 86417 | Zahnrad z 19; m 0,4 Gear T 19; m 0,4 | 2 |
| 10 | 86424 | Zahnrad z 12/19; m 0,4 Gear T 12/19; m 0,4 | 3 |
| 11 | 86705 | Schnecke m 0,4 Worm m 0,4 | 5 |
| 12 | 87615 | Platine kpl. Printed | 32 |
| 13 | 88521 | Puffer flach Buffer flat | 4 |
| 14 | 88522 | Puffer gewölbt Buffer vaulted | 4 |
| 15 | 89742 | Kohlenbürste Coal brush | 6 |
| 16 | 90340 | Radsatz m. Zahnrad Wheelset with Gear | 16 |
| 17 | 95446 | Ventilator Ventilator | 3 |
| 18 | 95447 | Rahmen f. 43477 Frame f. 43477 | 38 |
| 19 | 95448 | Pufferbohle f. 43477 Buffer block f. 43477 | 4 |
| 20 | 95449 | Kupplungshalter Holder for coupling | 3 |
| 21 | 95450 | Getriebeboden f. 43477 Gears cover f. 43477 | 23 |
| 22 | 95451 | Achswippe Rocker arm | 10 |
| 23 | 95452 | Getriebe kpl. Gears assembly | 30 |
| 24 | 95457 | Rahmen f. 43478 Frame f. 43478 | 38 |
| 25 | 95458 | Pufferbohle f. 43478, 41081 Buffer block f. 43478, 41081 | 4 |
| 26 | 95459 | Getriebeboden f. 43478, 41081 Gears cover f. 43478, 41081 | 23 |
| 27 | 95479 | Rahmen f. 41081 Frame f. 41081 | 38 |

